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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

17-07-2006

Testing completed

08-08-2006

The customer's contact person

Robert Binder

Test Plan referred to

T:\Projects\RM-156\TestPlan_ RS\RM-156 RS testplan.xls

Notes

None

Document name

T:\Projects\RM-156\EMC\Results\FCC\Cph FCC 0631 01.doc

1.1. EUT and Accessory Information

The EUT is a quadri band (GSM900/1800/1900 and WCDMA2100) mobile phone with GPRS,
EGPRS, Bluetooth and WLAN. Bluetooth and WLAN are tested with maximum rated TX power.

Product Type SN HW MV SW DUT
Phone RM-156 004400/84/161817/4 2401 - 02.0.113 29057
Headset HS-23 386349548301 - - - 29063
1.2. Summary of Test Results
Bluetooth:
Section in CFR 47 Section in RSS-GEN Name of the test Result
or RSS-210
15.247(b)(1) A8.4 (2) Peak output power Passed
15.247(c) A8.5 Band edge compliance of RF emissions NP
15.247(c) A8.5 Spurious RF conducted emissions Passed
15.247(c), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC power line conducted emissions NP
15.247(a)(1) A8.1 (1) 20 dB bandwidth Passed
15.247(a)(1) A8.1 (2) Carrier frequency separation Passed
15.247(a)(1)(iii) A8.1 (4) Number of hopping frequencies Passed
15.247(a)(1)(iii) A8.1 (4) Time of occupancy Passed
WLAN:

Section in CFR 47 Section in RSS-210 Name of the test Result
15.247(b)(1) A8.4 (4) Peak output power Passed
15.247(c) A8.5 Band edge compliance of RF emissions NP
15.247(c) A8.5 Spurious RF conducted emissions Passed
15.247(c), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC power line conducted emissions NP
15.247(a)(2) A8.2 (1) 6 dB bandwidth Passed
15.247(e) A8.2 (2) Power spectral density Passed

PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Copenhagen Laboratory.
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2. Test setups

2.1. Conducted RF test setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power Attenuator EUT
divider

2.2. AC powerline conducted emissions test setup

Receiver

Pulse
limiter

LISN EUT

2.3. Spurious radiated emissions test setup

Communication

Tower / table
controller

Tester ‘L}
——
/// - i
’ Receiver

,—————
—_—————
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3. Peak output power
(FCC 815.247(b)(1), RSS-210 A8.4 (2))
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3,7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.4 /455
Air Pressure [mBar] 1008.7
Date of measurements 03-08-2006
Measured by Jan Engelbrechtsen

3.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
6 (112)
FCC Part 15C Compliance Test Report TCC Nokia Copenhagen Laboratory
| Template Version 7.0 Frederikskaj
1790 COPENHAGEN V
\\satccO1lnmp\tcc_salo\Projects\RM-156\EMC\Results\FCC\Cph_FCC_0631_01.doc DENMARK
Copyright © TCC Nokia Tel. +45 33 292929

Fax. +45 33 292934



TCC

Nokia

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

3.2. Bluetooth Test results

3.2.1 GSFK modulation, PRBS packet type
Channel / fc [MHz] P [dBm] P [mW] Result

0/2402 -0.50 0.891 Passed
40/ 2442 -0.50 0.891 Passed
7812480 -0.50 0.891 Passed

Channel 0 / 2402 MHz (Peak detector, RBW: 1

MHz)

Marker: 2.4 GHz -22.13 dBm

Level [dBm]

10

]

-10

—

-20

-30

2.4G 2.401G 2.402G
Frequency [Hz]

2.403G 2.404G

Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

Level [dBm]
10

Marker: * 2.401792 GHz -0.5dBm

]

-10

—

-20

2.439G 2.44G 2.441G
Frequency [Hz]

2.442G 2.443G
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Channel 78 / 2480 MHz (Peak detector, RBW:

1 MHz)

Marker: * 2.401792 GHz

Level [dBm]
10

-0.5dBm

-10

] T

-20

2.478G 2.479G 2.48G

Frequency [Hz]

2.481G 2.482G

3.2.2 8DPSK modulation, PRBS packet type

Channel / fc [MHz] P [dBm] P[mW] Result
0/2402 -0.50 0.891 Passed
-0.50 0.891 Passed
78/ 2480 -0.50 0.891 Passed
Channel 0 / 2402 MHz (Peak detector, RBW: 1 MHz)
Marker: 2.4 GHz -22.38 dBm
Level [dBm]
10
0 /ﬁx
-10
-20
%0 24G 2.401G 2.402G 2.403G 2.404G
Frequency [Hz]
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Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

Marker: * 2.401816 GHz -0.5dBm

Level [dBm]
10

] T

-10

-20

2.439G 2.44G 2.441G 2.442G 2.443G
Frequency [Hz]

Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

Marker: * 2.401816 GHz -0.5dBm

Level [dBm]
10

T

-10

-20

2.478G 2.479G 2.48G 2.481G 2.482G
Frequency [Hz]
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4. Spurious RF conducted emissions
(FCC 815.247(c), RSS-A8.5)
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3,7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.4 /455
Air Pressure [mBar] 1008.7
Date of measurements 03-08-2006
Measured by Jan Engelbrechtsen

4.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHZz] Limit [dBc]
1-25000 <-20
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4.2. Bluetooth Test results

4.2.1 GFSK modulation, PRBS packet type
Channel 0 / 2402 MHz

Marker: 2.402 GHz -0.69 dBm

Level [dBm]
10

-10

-20

?MWMMMMMMWWMWMWW Wwﬂwmw/\wf\jw

-40

-50

-60

M 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4832.800000 -27.614040 Passed
7396.200000 -25.014040 Passed
7500.000000 -27.714040 Passed

Channel 40/ 2442 MHz

Marker: 2.442 GHz -0.44 dBm

Level [dBm]
30

20

10

0

-10

-20

30 - “Mw*mwmw“ bt A il k"“'m'""mwwwwwmwwﬂwmm J'“AWM“/\WM f

-40

-50

-60

M 5G 10G 15G 20G 25G
Frequency [Hz]

Frequency [MHz] P [dBc] Result

4996.800000 -27.961371 Passed

7380.600000 -26.261371 Passed

7500.000000 -27.561371 Passed
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Channel 78 / 2480 MHz

Marker:

Level [dBm]
10

2.48 GHz

-0.45 dBm

-10

-20

MMW»M«MWMMW”% QT VIR v e A A R e

L oadl /W\m

-50

-60

im

5G

10G
Frequency [Hz]

15G 20G 25G

Frequency [MHz]
4915.200000
7372.800000
7500.000000

P [dBc]
-27.546708
-25.446708
-27.346708

Result

Passed
Passed
Passed

4.2.2 8DPSK modulation, PRBS packet type
Channel 0/ 2402 MHz

Marker:

Level [dBm]
10

2.402 GHz

-0.53 dBm

-10

-20

e e T AT

-40

-50

-60

™M

5G

10G
Frequency [Hz]

15G 20G 25G

Frequency [MHz]
4872.000000
7276.800000
7500.000000

P [dBc]
-27.274944
-27.874944
-28.474944

Result

Passed
Passed
Passed
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Channel 40 / 2442 MHz

Marker: 2.4412 GHz -0.84 dBm

Level [dBm]

30

20

10

0

-10

-20

bkt d s
et AL

-30 ;“ m‘":‘ il o

L
A A S A i o ol L AT

-40

-50

-60

im 5G 10G

Frequency [Hz]

15G

20G

25G

Frequency [MHz] P [dBc] Result
4897.200000 -28.156981 Passed
7379.400000 -27.456981 Passed
7500.000000 -28.356981 Passed
Channel 78 / 2480 MHz
Marker: 2.48 GHz -0.61 dBm

Level [dBm]

10

-10

-20

TN

bt s
L

TR o

I i, A Lok ey
T VA A

T A A

-40

-50

-60

™M 5G 10G

Frequency [Hz]

15G

20G

25G

Frequency [MHz] P [dBc] Result
4833.200000 -28.592586 Passed
7450.800000 -27.392586 Passed
7500.000000 -26.392586 Passed
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5. 20 dB bandwidth
(FCC §15.247(a)(1), RSS-210 A8.1 (1))

EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 24.4 /455

Air Pressure [mBar] 1008.7

Date of measurements 03-08-2006
Measured by Jan Engelbrechtsen

5.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]
N/A
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5.2. Bluetooth Test results

5.2.1 GFSK modulation, PRBS packet type
Channel / fc [MHz] 20 dB bandwidth [kHz] Result

0/2402 948.000 Passed
940.000 Passed
7812480 928.000 Passed
Channel 0 / 2402 MHz
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz -0.62 dBm
20 ndB [T1] 2000 dB
BW 948.000000000 kHz
10 Temp 1/ [T1 ndB] ”

B 2.401520000 GHz

o Temp 2 [Tt ndB]
-21/32 dBm
J, 2.402468p00 GHz
-—10- "‘M/ﬂ
11 \K\J{\w

-—30-
SWH 100 pf 10p

--60.

--70.

-80
Center 2.402 GHz 200 kHz/ Span 2 MHz

Date: 3.AUG.2006 16:58:19
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Channel 40 / 2442 MHz

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 30 kHz -0.61 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.441000000 GHz
20 ndB [T1] 20[00 dB

BW 940.000000000 kHz
Temp 1 [T1 ndB}

-21[26 dBm|sGL

2440520000 GHz
Temp—2—ETT BT

-21,06 dBm
- 10- M
2

2.441460000 GHz
TOF

Center 2.441 GHz 200 kHz/ Span 2 MHz

Date: 3.AUG.2006 17:01:50

Channel 78 / 2480 MHz

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 30 kHz -0.66 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.480000000 GHz
20 ndB [T1] 20[00 dB
BW 928.000000000 kHz
10 Temp 1 [T1 ndB}
-20[ 73 dBm|SCL
1 PK]

2.479548000 GHz

o Temp 2 [Tt ndB]
-21/08 dBm
. N 2480476000 GHz
o M,.A// \KW‘J‘NEZ

N N
wm}fgn >f  10p ‘*\WW

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 3.AUG.2006 17:02:44

5.2.2 8DPSK modulation, PRBS packet type
Channel / fc [MHz] 20 dB bandwidth [kHz] Result

0/2402 820.000 Passed
820.000 Passed
7812480 824.000 Passed
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Channel 0/ 2402 MHz

Ref 20 dBm

“RBW 30 kHz
“VBW 30 kHz

“Att 30 dB “SWT 150 ms

Marker 1 [T1 ]

-0

.65

2.402000000

dBm
GHz

ndB [T1] 20
BW 820.000000¢
Temp 1 [T1 nd

0o
oo}
ul

dB
kHz

-21
-401592

N

43
oo}

dBm | SG!

GHz

Temp 2T T
-20
.402412

N

2|
51
00

dBm
GHz

10

-30 VLX‘/
SWH 00 |of
ML

e

10|

\T2

v

\T2

=)

20 J/—\.J N
| 30 VA

Y

Center 2.441 GHz

Date: 3.AUG.2006 19:04:38

200 kHz/

Span 2 MHz

Center 2.402 GHz 200 kHz/ Span 2 MHz
Date: 3.AUG.2006 19:02:19
@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz -0.58 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.441000000 GHz
20 ndB [T1] 20[00 dB
BW 820.000000000 kHz
10 Temp 1/ [T1 ndB]
S -20|59 dBm|st
2440592000 GHz
o Temp 2 [Tt ndB]
-20[40 dBm
2.441412000 GHz
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Channel 78 / 2480 MHz

® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 30 kHz -0.91 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.479996000 GHz
20 ndB [T1] 20[00 dB
BW 824.000000000 kHz
10 Temp 1 [T1 ndBR}
-21[28 dBm|scL
1 PK]
s 2479592000 GHz
O Temp T TdBT
-21/18 dBm
480416

10

00 GHz
T

g’\/\/ T
L

-30

G Pl S

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 3.AUG.2006 19:05:39
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6. Carrier frequency separation
(FCC §15.247(a)(1), RSS-210 A8.1 (2))
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.4 /455
Air Pressure [mBar] 1008.7
Date of measurements 03-08-2006
Measured by Jan Engelbrechtsen

6.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHZ]

> 0.025 or 2/3 of the 20 dB bandwidth
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6.2. Bluetooth Test results

6.2.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result
1070 Passed

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz
@

“RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.52 dB
Ref 20 dBm “Att 30 dB “SWT 5 ms 1.070000000 MHz

Marker 1 [T1
-0L77 dBm
|10 440980000 GH:

A ANFARN AN FARNPARN S

SWH 5000 pf 500

-80

Center 2.442 GHz 500 kHz/ Span 5 MHz

Date: 3.AUG.2006 17:08:47

6.2.2 8DPSK modulation, PRBS packet type
Carrier frequency separation [kHz] Result

1010 Passed
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Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz

“RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz -0.01 dB
Ref 20 dBm “Att 30 dB “SWT 5 ms 1.010000000 MHz
20 Marker 1 [T1
-2118 dBm
10 441000000 GH,
sal
B 2

| AL A At M|
YARVERWERNA Y

SWR 20000 ppf 2000

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 3.AUG.2006 19:49:46
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7. Number of hopping frequencies
(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (4))
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.4 /455
Air Pressure [mBar] 1008.7
Date of measurements 03-08-2006
Measured by Jan Engelbrechtsen

7.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

>15
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7.2. Bluetooth Test results

7.2.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies Result
79 Passed

Hopping on, number of hopping frequencies

“RBW 100 kHz Delta 1 [T1 ]

“VBW 100 kHz 0.12 dB
Ref 20 dBm “Att 30 dB “SWT 10 ms 78.300000000 MHz
20 Marker 1 [T1
-1{74 dBm
L 10. 401860000 GH:

1

2000 jof 200

-80

Center 2.442 GHz 9 MHz/ Span 90 MHz

Date: 3.AUG.2006 17:13:46

7.2.2 8DPSK modulation, PRBS packet type
Measured number of hopping frequencies Result

79 Passed
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Hopping on, number of hopping frequencies

“RBW 100 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.54 dB
Ref 20 dBm “Att 30 dB “SWT 10 ms 78.120000000 MHz
20 Marker 1 [T1
-2(07 dBm
|10 402040000_GH:
1 PK] SGL
MED |, 1 1
'.‘H”m‘Hu Il .|H|H IHHH.H Il || “H |H|| I |\‘1 IJ. \IH J ‘I“ or
ULt T
~20]
=3Q
SWR 20000 ppf 2000
--50-
--60-
~70
-80
Center 2.442 GHz 9 MHz/ Span 90 MHz
Date: 3.AUG.2006 20:03:12
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8. Time of occupancy

(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (4))

EUT with DUT number

RM-156 dut 29056

Accessories with DUT numbers

HS-23 dut 29063

Operation Voltage [V] / [HZ] 3.7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.4 /455
Air Pressure [mBar] 1008.7
Date of measurements 03-08-2006

Measured by

Jan Engelbrechtsen

8.1. Test method and limit

The measurement is made according to FCC rules part 15.247 and IC standard RSS-210 as

follows:

The total time of occupancy is get by multiplying the measured number of transmissions
occurred during 31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]
<04
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T117 (EN ISO/IEC 17025)

8.2. Bluetooth test results

8.2.1 GFSK modulation, PRBS packet type

Measured number of Duration of one transmission [us] Time of occupancy [s] Result
transmissions
54 2960.000 0.159840 Passed

Hopping on, number of transmissions, channel 40 / 2442 MHz

RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -0.55 dBm
Ref 20 dBm “Att 30 dB SWT 32 s 32.000000 s

1 PK]

Center 2.442 GHz 3.2 s/

Date: 3.AUG.2006 17:18:18

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -18.65 dBm
Ref 20 dBm “Att 30 dB SWT 4 ms 12.000000 ps
20 ndB [T1] 30[00 dB
PWIDTH 2.960000 ms
10 Temp 1 [T1 ndBR} A
-38[49 dBm |sCL

~12.000p00 ps
Temp 2 [T1 ndB]

-34|84 dBm

2.948000 ms

gqp
s
i

i 1 pf L 4

Center 2.442 GHz 400 ps/

Date: 3.AUG.2006 17:18:26
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8.2.2 8DPSK modulation, PRBS packet type

Measured number of Duration of one transmission [us] Time of occupancy [s] Result
transmissions
109 2968.000 0.323512 Passed

Hopping on, number of transmissions, channel 40 / 2442 MHz

RBW 100 kHz Marker 1 [T1 ]

“VBW 100 kHz -2.27 dBm
Ref 20 dBm “Att 30 dB SWT 32 s 31.808000 s
20
L10
SGL
1 PK]
0 ;
ToN
SWH 1 pf i
- 40.
-50
-60-
7
-80
Center 2.442 GHz 3.2 s/

Date: 3.AUG.2006 20:06:07

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -20.29 dBm
Ref 20 dBm “Att 30 dB SWT 4 ms 2.340000 ms
20 ndB [T1] 30[00 dB
PWIDTH 2.968p00 ms
| 10 Temp_1. [T1 ndb} A
-43[47 dBm|scl
1 PKhs
S ~12.000000 ps
O Temp T TdBT !

-52[45 dBm
2.956pP00 ms

-

| _s0. 2

Center 2.442 GHz 400 ps/

Date: 3.AUG.2006 20:06:15
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9. Peak output power
(FCC 815.247(b) (1), RSS-210 A8.4 (4))
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.4/46.0
Air Pressure [mBar] 1013.4
Date of measurements 01-08-2006
Measured by Jan Engelbrechtsen

9.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for peak output power measurements

Frequency range [MHz| Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
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9.2. WLAN Test results

9.2.1 DSSS mode, BPSK modulation, 1 Mbps data rate
Channel /fc [MHz] P[dBm] P[W] Result

1/2412 18.85 0.077 Passed
712442 18.57 0.072 Passed
11/ 2462 16.51 0.045 Passed

Channel 1 /2412 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s

10
o N [
~ N W, sel

s Jr ‘\
[VIEW

. / A\ o

4 TDF
-50

—60-

~70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz

Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 18.85 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -35.24 dB
Spacing 16.5 MHz Upper -35.47 dB
Alternate Channel

Bandwidth 11 MHz Lower -35.52 dB
Spacing 27.5 MHz Upper -35.93 dB

Date: 31.JUL.2006 12:47:09
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Channel 7 / 2442 MHz

TRBW 300 KHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10 |
W oz MA
J!l,l\l W SGL
-10
A \\
[VIEW mzt)
-30, - ,u\,w,./ \_.M,MA.M,MAAM A
-0
TOF
-60
-70
Center 2.442 GHz 6.653384837 MHz/ Span 6653384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 18.57 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -34.94 dB
spacing 16.5 MHz Upper -35.31 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.65 dB
Spacing 27.5 MHz Upper -35.57 dB
Date: 31.JUL.2006 12:47:51

Channel 11/ 2462 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s

° ATV

O

20
=30GR< ey AP AR

4 TDF

-50
—60-
-70
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 16.51 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -33.28 dB
Spacing 16.5 MHz Upper -1.76 dB
Alternate Channel
Bandwidth 11 MHz Lower -33.59 dB
Spacing 27.5 MHz Upper -33.19 dB

Date: 31.JUL.2006 12:48:37

9.2.2 DSSS mode, QPSK modulation, 2 Mbps data rate
Channel / fc [MHz] P [dBm] P[W] Result

1/2412 19.70 0.093 Passed

712442 19.08 0.081 Passed

11/2462 18.99 0.079 Passed
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Channel 1 /2412 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB FSWT 1s

W o
= /" N

=30, WH...L/ \_AW A ~

—~70.

Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B

Bandwidth 22 WHz Power 19.70 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -35.97 dB
spacing 16.5 MHz Upper -36.22 dB
Alternate Channel

Bandwidth 11 MHz Lower -36.61 dB
spacing 27.5 MHz Upper -36.68 dB

Date: 31.JUL.2006 12:54:21

Channel 7 / 2442 MHz
*RBW 300 kHz
® *VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
o po A S
IE‘N; -20
/ \

TDF
-50
—60-
-70
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 19.08 dBm
Q:.J;Zﬁzthmme' 11 MHz Lower -35.44 dB
Spacing 16.5 MHz Upper -35.71 dB
Smamon "' Lue  Lower  -36.05 dB
Spacing 27.5 MHz Upper -36.08 dB
Date: 31.JUL.2006 12:54:57
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Channel 11 /2462 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB FSWT 1s

PWaadd MA

10 W L
R
[VIEW mzt)

~70.

Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 18.99 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -35.51 dB
spacing 16.5 MHz Upper -35.48 dB
Alternate Channel

Bandwidth 11 MHz Lower -36.00 dB
Spacing 27.5 MHz Upper -35.97 dB

Date: 31.JUL.2006 12:55:33

9.2.3 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel / fc [MHz] P [dBm] P[W] Result

1/2412 21.35 0.136 Passed
712442 20.62 0.115 Passed
11/ 2462 20.60 0.115 Passed

Channel 1/ 2412 MHz

“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB FSWT 1s

-10
R
VIEW mds

g S N R, V- -

7B

Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 21.35 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -37.69 dB
Spacing 16.5 MHz Upper -37.89 dB
Alternate Channel

Bandwidth 11 MHz Lower -38.25 dB
Spacing 27.5 MHz Upper -38.45 dB

Date: 1.AUG.2006 12:00:46
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Channel 7 / 2442 MHz

“RBW 300 kHz
*VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1s

o //JV*ﬁh““\W\\ !ﬂ
7 2\
1230, " J \

Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118

Bandwidth 22 MHz POWer 20_62 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -37.23 dB
spacing 16.5 MHz Upper -37.25 dB
Alternate Channel

Bandwidth 11 WHz Lower -37.58 dB
spacing 27.5 MHz Upper -37.58 dB

Date: 1.AUG.2006 12:01:17

Channel 11/ 2462 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s

o TN

20 / \

RRRQATA <A
4 TDF
-50

—60-

~70

Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 20.60 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -37.09 dB
Spacing 16.5 MHz Upper -36.95 dB
Alternate Channel

Bandwidth 11 WHz Lower -37.56 dB
Spacing 27.5 MHz Upper -37.49 dB

Date: 1.AUG.2006 12:01:44

9.2.4 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] P [dBm] P[W] Result
1/2412 21.12 0.129 Passed
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712442 21.24 0.133 Passed
11/ 2462 21.19 0.132 Passed

Channel 1/ 2412 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1s
10
0. w’fﬂmmﬂh&\\ [A]
10 SGL
1 PKh
(& [ -20
3
-40
TDF
-50.
-70
Center 2.412 Ghz 6.653384837 WMHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 22 MHz Power 21_.12 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -37.29 dB
Spacing 16.5 MHz Upper -37.70 dB
Alternate Channel
Bandwidth 11 MHz Lower -37.83 dB
Spacing 27.5 MHz Upper -38.09 dB

Date: 1.AUG.2006 12:05:20

Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB FSWT 1s

P RN

/ N

penrchand \ NI -

—
ol >|

Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 21.24 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -37.58 dB
Spacing 16.5 MHz Upper -37.81 dB
Alternate Channel

Bandwidth 11 MHz Lower -38.15 dB
Spacing 27.5 MHz Upper -38.28 dB

Date: 1.AUG.2006 12:05:48
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Channel 11 /2462 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s
10 1
wm’\-\.‘\\ ul -
/ N
N in —

Center 2.462 GHz 6.653384837 MHz/

Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power
Adjacent Channel L

Bandwidth 11 MHz ower
Spacing 16.5 MHz Upper
Alternate Channel L

Bandwidth 11 MHz ower
Spacing 27.5 MHz Upper

Date: 1.AUG.2006 12:06:14

Span 66.53384837 MHz

21.19 dBm

-37.65 dB
-37.51 dB

-38.15 dB
-38.18 dB

9.2.5 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] P [dBm] P[W] Result
1/2412 18.01 0.063 Passed
712442 17.86 0.061 Passed
11/ 2462 17.70 0.059 Passed
Channel 1 /2412 MHz
10 1
7 X 2
PO RS SO = ‘M

Center 2.412 GHz 6.653384837 MHz/

Tx Channel WLAN 802.11B

Span 66.53384837 MHz

Bandwidth 22 MHz Power 18.01 dBm
Adjacent Ch 1

Baf\Zﬁ?Sth e 11 MHz Lower -31.84 dB
Spacing 16.5 MHz Upper -31.72 dB
Alternate Channel

Bandwidth 11 MHz Lower -34.61 dB
spacing 27.5 MHz Upper -35.00 dB

Date: 1.AUG.2006 12:08:19
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Channel 7 / 2442 MHz

“RBW 300 kHz
*“VBW 300 kHz
Ref 20 dBm Att 40 dB TSWT 1 s
10 |
o frsnntand]
o M M =
1 PKpe
TEW| / \
_ag i’ [y il
—40-
TOF
—60-
— 7
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 22 MHz POWer 17 _86 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.19 dB
spacing 16.5 MHz Upper -31.68 dB
Alternate Channel
Bandwidth 11 WHz Lower -34.80 dB
Spacing 27.5 MHz Upper -34.69 dB
Date: 1.AUG.2006 12:08:47

Channel 11/ 2462 MHz

“RBW 300 kHz
® *VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
0 PUISOEVININN Y. SPND VN
1 PKES 7;0 // W\ -
TEW| =
~a0- ke o] Y
4 TDF
-50
—60-
~70
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 17.70 dBm
Q:.J;Zﬁzthmme' 11 MHz Lower -31.38 dB
Spacing 16.5 MHz Upper -31.35 dB
S ' e Lower  -34.53 dB
Spacing 27.5 MHz Upper -34.50 dB
Date: 1.AUG.2006 12:09:08
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9.2.6 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] P [dBm] P [W] Result

1/2412 17.95 0.062 Passed

712442 17.34 0.054 Passed

11/ 2462 17.34 0.054 Passed
Channel 1 /2412 MHz

I A \
> ..,// \\“\M "

Center 2.412 GHz

Tx Channel

Bandwidth 22
Adjacent Channel

Bandwidth 11
Spacing 16.5

Alternate Channel
Bandwidth 11
Spacing 27.5

Date: 1.AUG.2006 12:11:26

6.653384837 MHz/

WLAN 802.11B
VHz Power

Mz Lower
MHz Upper

MHZ Lower
MHz Upper

Span 66.53384837 MHz

17 .95 dBm

-32.05 dB
-31.36 dB

-34.51 dB
-34.98 dB

Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB FSWT 1s

NN

J \

Center 2.442 GHz

Tx Channel

6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

Bandwidth 22 MHz Power 17.34 dBm
Adjacent Ch 1

Baf\Zﬁ?Sth e 11 MHz Lower -31.65 dB
Spacing 16.5 MHz Upper -31.39 dB
Alternate Channel

Bandwidth 11 MHz Lower -34.27 dB
spacing 27.5 MHz Upper -34.25 dB

Date: 1.AUG.2006 12:11:53
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Channel 11 /2462 MHz
K> Ve 500 ki

Ref 20 dBm Att 40 dB “SWT 1 s
10 |
o s o LA]
10 M sel
1 PK
TEW[ it // \\
30w o’ —
—40. or
—60-
—70-
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 17 34 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.40 dB
spacing 16.5 MHz Upper -31.19 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.36 dB
Spacing 27.5 MHz Upper -34.20 dB

Date: 1.AUG.2006 12:12:17

9.2.7 OFDM mode, QPSK modulation, 12 Mbps data rate
Channel / fc [MHz] P [dBm] P[W] Result

1/2412 17.86 0.061 Passed
712442 17.54 0.057 Passed
11/ 2462 17.55 0.057 Passed

Channel 1/ 2412 MHz
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“RBW 300 kHz
*“VBW 300 kHz
Ref 20 dBm Att 40 dB TSWT 1 s
10 |
0 fmrmand
—10- /‘Jm’\’_\ v\ SGL
1 PR / \
TEW]
30 fo I DU
e P B
—40- F
—60-
7
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 22 MHz POWer 17 _86 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.03 dB
spacing 16.5 MHz Upper -31.48 dB
Alternate Channel
Bandwidth 11 WHz Lower -34.45 dB
Spacing 27.5 MHz Upper -34.72 dB
Date: 1.AUG.2006 12:14:21
Channel 7/ 2442 MHz
*“RBW 300 kHz
® *VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
o s
1 SGL
1 P
TEW ey / \\
R0 ad AN
S S
4 TDF
-50
—60-
-70
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 22 MHz Power 17 .54 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.73 dB
Spacing 16.5 MHz Upper -31.18 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.32 dB
Spacing 27.5 MHz Upper -34.49 dB
Date: 1.AUG.2006 12:18:13
Channel 11 / 2462 MHz
39 (112)

FCC Part 15C Compliance Test Report

| Template Version 7.0

\\satccO1lnmp\tcc_salo\Projects\RM-156\EMC\Results\FCC\Cph_FCC_0631_01.doc

Copyright © TCC Nokia

TCC Nokia Copenhagen Laboratory
Frederikskaj

1790 COPENHAGEN V

DENMARK

Tel. +45 33 292929

Fax. +45 33 292934



E

Nokia Finnish Accreditation Service
T117 (EN ISO/IEC 17025)
“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB TSWT 1 s
10
o bt
/ N\
1 PR /
TEW|
30, e
—40.
—60-
—7
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 POWer dBm
Adjacent Channel
Bandwidth 11 Lower dB
Spacing 16.5 Upper dB
Alternate Channel
Bandwidth 11 Lower dB
Spacing 27.5 Upper dB
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9.2.8 OFDM mode, QPSK modulation, 18 Mbps data rate

Channel / fc [MHz] P [dBm] P [W]
1/2412
712442
11/ 2462

17.89 0.062
17.64 0.058
17.65 0.058

Channel 1/ 2412 MHz

Result
Passed
Passed
Passed

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1's
10
o A
- / 1 =
1 PK
=y | -20
RIAR IR~ A AT '}/ \\N“ e
4 TDF
-50.
-60.
-70
Center 2.412 Ghz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.118
Bandwidth 22 MHz Power 17.89 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.52 dB
Spacing 16.5 MHz Upper -32.22 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.39 dB
Spacing 27.5 MHz Upper -34 .64 dB
Date: 1.AUG.2006 12:20:39
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Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB FSWT 1s

7 T
—20-
30 PRI MMt s
—40-
TOF

—60-
—~70.

Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 WHz Power 17.64 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.50 dB
spacing 16.5 MHz Upper -32.06 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.44 dB
spacing 27.5 MHz Upper -34.46 dB

Date: 1.AUG.2006 12:21:05

Channel 11/ 2462 MHz

“RBW 300 kHz
® *VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
o p B At
o [ \\ -
& | -20 \\.\
Ao i
4 TDF
-50
—60-
~70
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 17 .65 dBm
Q:.J;Zﬁzthmme' 11 MHz Lower -32.51 dB
Spacing 16.5 MHz Upper -32.02 dB
Snameer ' e Lower  -34.61 dB
Spacing 27.5 MHz Upper -34.38 dB
Date: 1.AUG.2006 12:21:27
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9.2.9 OFDM mode, 16QAM modulation, 24 Mbps data rate
Channel / fc [MHz] P [dBm] P [W] Result

1/2412 18.43 0.070 Passed
712442 18.13 0.065 Passed
11/ 2462 18.08 0.064 Passed

Channel 1/ 2412 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1's
10
o Atoin
. I | o
1 PK] /
-20
3 | M
S ke X
4 TDF
-50
-70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 18.43 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.87 dB
Spacing 16.5 MHz Upper -31.35 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.07 dB
Spacing 27.5 MHz Upper -35.40 dB

Date: 1.AUG.2006 12:23:43

Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s
10 |
|
/ \ SGL
- 1 \”MAW~M,LWLA*¢M~W
TDF
—70.
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 18.13 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.02 dB
Spacing 16.5 MHz Upper -31.61 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.95 dB
spacing 27.5 MHz Upper -34.96 dB

Date: 1.AUG.2006 12:24:09
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Channel 11 /2462 MHz

®

“RBW 300 kHz
*VBW 300 kHz

Date:

Ref 20 dBm Att 40 dB “SWT 1 s
10 |
o rAAﬁAMA\pnAJVV\\ A ]
—-10- / \ SGL
—20. ’/-P'
i NN -
40

TOF
—60-
—70-
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 18 08 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.50 dB
spacing 16.5 MHz Upper -31.16 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.07 dB
Spacing 27.5 MHz Upper -34.84 dB

1.AUG.2006 12:24:31

9.2.10 OFDM mode, 16QAM modulation, 36 Mbps data rate

Channel / fc [MHZz]
1/2412

712442

11/ 2462

P [dBm
18.07
17.79
17.74

Channel 1/ 2412 MHz

1 PW]
0.064
0.060
0.059

Result

Passed
Passed
Passed
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Ref 20 dBm

Att 40 dB

“RBW 300 kHz
*VBW 300 kHz

“SWT 1s

[N SR

/

AN

Center 2.412 GHz

Tx Channel

6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

[ SN

Bandwidth 22 MHz Power 18 - 07 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.93 dB
spacing 16.5 MHz Upper -31.68 dB
Alternate Channel
Bandwidth 11 WHz Lower -34.76 dB
Spacing 27.5 MHz Upper -35.10 dB
Date: 1.AUG.2006 12:26:44
Channel 7 / 2442 MHz
*“RBW 300 kHz
® *VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
0

/

N

Center 2.442 GHz

Tx Channel

6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

10

F

Bandwidth 22 MHz Power 17.79 dBm
Q:.J;Zﬁzthmme' 11 MHz Lower -31.99 dB
Spacing 16.5 MHz Upper -31.75 dB
MR L. Lower  -34.58 dB
Spacing 27.5 MHz Upper -34.65 dB

Date: 1.AUG.2006 12:27:06

Channel 11 / 2462 MHz
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® “RBW 300 kHz
*“VBW 300 kHz
Ref 20 dBm Att 40 dB TSWT 1 s
10 |
o St
—10- /VMJ\‘\ .v\ SGL
1 PR J
TEW] M’)r
305 e o~
—40- TDF
—60-
-7
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 17 _74 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.95 dB
spacing 16.5 MHz Upper -31.47 dB
Alternate Channel
Bandwidth 11 MHz Lower -34.89 dB
Spacing 27.5 MHz Upper -34.49 dB
Date: 1.AUG.2006 12:27:29
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9.2.11 OFDM mode, 64QAM modulation, 48 Mbps data rate

Channel / fc [MHz] P [dBm] P [W] Result
1/2412 17.70 0.059 Passed
712442 16.91 0.049 Passed
11/ 2462 16.43 0.044 Passed
Channel 1 /2412 MHz
“RBW 300 kHz
® “VBW 300 kHz
Ref 20 dBm Att 40 dB FSWT 1 s
10
-0 L
1 PR [ ‘\ -
-20 L/ N
e p Iy -
4 TDF
—-50.
-70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 17_70 dBm
Adj Ch 1
Baiz::v?g:h anne 11 MHz LOWer _32 - 44 dB
Spacing 16.5 MHz Upper -32.43 dB
Q;:Z;?::i channet 11 MHz Lower -34.40 dB
Spacing 27.5 MHz Upper -34.66 dB
Date: 1.AUG.2006 12:32:58
Channel 7 / 2442 MHz
“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10 |
o, |
/ \ SGL
= NURUISE N —
TDF
:70
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 16_91 dBm
banawiath 1w Lower -32.06 dB
Spacing 16.5 MHz Upper -31.98 dB
Q;er??:i channet 11 MHz Lower -33.97 dB
spacing 27.5 MHz Upper -33.94 dB
Date: 1.AUG.2006 12:33:21
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Channel 11 /2462 MHz

®

Ref 20 dBm

Att 40 dB

“RBW 300 kHz
*VBW 300 kHz
“SWT 1 s

Date:

o oy LA]
—-10- ’\\ SGL
wi Q
I M T
—40.

TOF
—60-
—70-
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 16 _43 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.59 dB
spacing 16.5 MHz Upper -31.46 dB
Alternate Channel
Bandwidth 11 MHz Lower -33.40 dB
Spacing 27.5 MHz Upper -33.38 dB

1.AUG.2006 12:33:46

9.2.12 OFDM mode, 64QAM modulation, 54 Mbps data rate

Channel / fc [MHZz]

1/2412
712442
11/ 2462

P [dBm
17.63
16.92
16.79

Channel 1/ 2412 MHz

1 PW]
0.058
0.049
0.048

Result
Passed
Passed
Passed
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“RBW 300 kHz
*VBW 300 kHz

[T

S/

q

Center 2.442 GHz

Tx Channel

6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

10

Ref 20 dBm Att 40 dB TSWT 1 s
10 |
o AP ALAYNAA
—-10- “\ SGL
1 PK
TEW| / \'
30, o] N
AR
—40.
—60-
—7
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 17 _63 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.31 dB
spacing 16.5 MHz Upper -32.12 dB
Alternate Channel
Bandwidth 11 WHz Lower -34.42 dB
Spacing 27.5 MHz Upper -34.52 dB
Date: 1.AUG.2006 12:36:37
Channel 7 / 2442 MHz
*“RBW 300 kHz
*VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
0

F

Bandwidth 22 MHz Power 16.92 dBm
Q:.J;Zﬁzthmme' 11 MHz Lower -32.24 dB
Spacing 16.5 MHz Upper -32.09 dB
MRS L. Lower  -33.81 dB
Spacing 27.5 MHz Upper -33.84 dB

Date: 1.AUG.2006 12:37:00

Channel 11 / 2462 MHz
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“RBW 300 kHz
*“VBW 300 kHz
Ref 20 dBm Att 40 dB TSWT 1 s
10 |
o /S
—10- [M ’\\ SGL
1 PR / \
TEW]
) = Pl
—40- TDF
—60-
-7
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 16 _79 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.84 dB
spacing 16.5 MHz Upper -31.79 dB
Alternate Channel
Bandwidth 11 MHz Lower -33.77 dB
Spacing 27.5 MHz Upper -33.76 dB
Date: 1.AUG.2006 12:37:20
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10. Spurious RF conducted emissions
(FCC 815.247(c), RSS-210 A8.5)
EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.7146.5
Air Pressure [mBar] 1004.9
Date of measurements 02-08-2006
Measured by Jan Engelbrechtsen

10.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHZz] Limit [dBc]
1-25000 <-20
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10.2. WLAN Test results

10.2.1 DSSS mode, BPSK modulation, 1 Mbps data rate

Channel 1/ 2412 MHz

Level [dBm]

30

20

10

0

-10

-20

b L\ ‘M!\A

-30 P ANy m,uwr’ﬂ“‘“ v

e el Pt s i, o
b AMLALAN AR | A

T T Ve T Y e

-40

-50

-60

M 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4927.200000 -31.760417 Passed
7373.400000 -30.360417 Passed
7500.000000 -31.360417 Passed
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10.2.2 DSSS mode, QPSK modulation, 2 Mbps data rate
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Passed
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Channel 7 / 2442 MHz
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4827.600000 -32.234453 Passed
7397.400000 -31.034453 Passed
7500.000000 -32.034453 Passed
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4905.200000 -31.608668 Passed
7387.200000 -29.008668 Passed
7500.000000 -32.308668 Passed
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10.2.3 DSSS mode, QPSK modulation, 5.5 Mbps data rate
Channel 1/ 2412 MHz
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4885.600000 -32.135884 Passed
7473.600000 -31.335884 Passed
7500.000000 -31.135884 Passed
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4908.000000 -30.676677 Passed

7384.200000 -29.476677 Passed

7500.000000 -30.976677 Passed
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Channel 11 /2462 MHz
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4989.600000 -31.097468 Passed
7378.200000 -30.397468 Passed
7500.000000 -30.097468 Passed

10.2.4 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel 1/ 2412 MHz
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4919.200000 -34.252200 Passed
7370.400000 -31.952200 Passed
7500.000000 -31.152200 Passed

57 (112)

FCC Part 15C Compliance Test Report
| Template Version 7.0

\\satccO1lnmp\tcc_salo\Projects\RM-156\EMC\Results\FCC\Cph_FCC_0631_01.doc
Copyright © TCC Nokia

TCC Nokia Copenhagen Laboratory

Frederikskaj

1790 COPENHAGEN V

DENMARK

Tel. +45 33 292929
Fax. +45 33 292934



TCC

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

Channel 7 / 2442 MHz
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4965.600000 -31.139245 Passed
7390.200000 -31.439245 Passed
16950.000000 -22.139245 Passed
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-22.091471 Passed
-31.291471 Passed
-33.291471 Passed
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10.2.5 OFDM mode, BPSK modulation, 6 Mbps data rate
Channel 1/ 2412 MHz

Marker: 2.416 GHz -2.82 dBm

Level [dBm]

30

20

10

0

-10

-20

SN e A A

20 MM:L.A I ;M A'lM‘th“' A "‘II#MW’WIWWWMW/\W«‘W AT .
I

-40

-50

-60
M 5G 10G 15G

Frequency [Hz]

20G 25G

Frequency [MHz] P [dBc] Result
4980.000000 -25.578145 Passed
7388.400000 -23.878145 Passed
7500.000000 -25.178145 Passed
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4902.800000 -24.968658 Passed
7409.400000 -24.168658 Passed
7500.000000 -23.968658 Passed
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Channel 11 /2462 MHz
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4976.800000 -23.861652 Passed
7375.800000 -23.661652 Passed
7500.000000 -24.861652 Passed
10.2.6 OFDM mode, BPSK modulation, 9 Mbps data rate
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Marker: 2.415 GHz -2.36 dBm
Level [dBm]
30
20
10
0
-10
-20
-30 WW okl bt Al ”‘vﬂt\ b [y va\‘n”'
WMMM Tl T A AT AN g Nl
-40
-50
60 M 5G 10G 15G 20G 25G
Frequency [Hz]

Frequency [MHz] P [dBc]
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4819.600000 -25.496923 Passed
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7500.000000 -24.896923 Passed
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10.2.7 OFDM mode, QPSK modulation, 12 Mbps data rate
Channel 1/ 2412 MHz
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4808.000000 -25.621301 Passed
7389.600000 -24.121301 Passed
7500.000000 -25.121301 Passed

Channel 7 / 2442 MHz
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4956.400000 -24.580347 Passed

5000.000000 -25.980347 Passed

7381.800000 -23.280347 Passed
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Channel 11 /2462 MHz
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4836.800000 -23.078972 Passed
7392.600000 -23.578972 Passed
7500.000000 -24.778972 Passed
10.2.8 OFDM mode, QPSK modulation, 18 Mbps data rate
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Passed
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Channel 7 / 2442 MHz
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4820.000000 -24.569116 Passed
7417.800000 -25.769116 Passed
7500.000000 -26.069116 Passed
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4951.600000 -25.984608 Passed

7381.200000 -23.684608 Passed

7500.000000 -24.984608 Passed
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10.2.9 OFDM mode, 16QAM modulation, 24 Mbps data rate
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Channel 11 /2462 MHz
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4984.800000 -26.264233 Passed
5000.000000 -27.264233 Passed
7390.800000 -24.264233 Passed

10.2.10 OFDM mode, 16QAM modulation, 36 Mbps data rate
Channel 1/ 2412 MHz
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4998.400000 -24.473424 Passed

7379.400000 -24.473424 Passed

7500.000000 -26.573424 Passed
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Channel 7 / 2442 MHz
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4834.800000 -26.264089 Passed
7391.400000 -25.064089 Passed
7500.000000 -25.764089 Passed
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10.2.11

OFDM mode, 64QAM modulation, 48 Mbps data rate
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4980.400000 -26.119302 Passed
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Channel 11 /2462 MHz
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4942.000000 -25.943951 Passed
5000.000000 -26.643951 Passed
7377.000000 -24.043951 Passed

10.2.12

Channel 1/ 2412 MHz

OFDM mode, 64QAM modulation, 54 Mbps data rate
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Frequency [MHz] P [dBc] Result
4800.800000 -24.462006 Passed
7383.000000 -24.662006 Passed
7500.000000 -26.462006 Passed
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Channel 7 / 2442 MHz

Marker: 2.4364 GHz -2.63 dBm

Level [dBm]
30
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-30 “WMMWR‘ i
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\-rwn.“‘mmmed.f il d LA™
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-60
im 5G 10G 15G 20G 25G

Frequency [Hz]

Frequency [MHz] P [dBc] Result
4998.000000 -25.968269 Passed
7378.800000 -23.468269 Passed
7500.000000 -25.768269 Passed

Channel 11 /2462 MHz

Marker: 2.4564 GHz -2.81.dBm

Level [dBm]
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-60
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Frequency [Hz]

Frequency [MHz] P [dBc] Result

4849.200000 -25.592468 Passed

5000.000000 -25.892468 Passed

7383.000000 -23.992468 Passed
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11. 6 dB bandwidth
(FCC §15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 25.8/43.0

Air Pressure [mBar] 1012.3

Date of measurements 01-08-2006
Measured by Jan Engelbrechtsen

11.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]
> 500
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11.2. WLAN test results

11.2.1 DSSS mode, BPSK modulation, 1 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZz] Result
1/2412 8200 Passed
712442 8200 Passed
11/ 2462 8200 Passed
Channel 1 /2412 MHz
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 6.59 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.413000000 GHz
20 ndB [T1] 6loo dB
BW 4.100000000 MHz
10 1 Temp 1 [T1 ndB} A
1129 dBm|sSGL
1 PK 2.412200000 GHz
J‘jlu 0[ 35 dBm
2.416300000 GHz
| o / \
WY | AV VRS
-—30-
SWH 100 pf 10p
-40
-50
-—60-
-—70-
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:22:34
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Channel 7 / 2442 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz 6.19 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.443000000 GHz
20 ndB [Ta1  6[00 dB
BW  4.100000000 MHz
L0 . Temp 1 [T1 ndf]
oles dem|scl
1 PK]
MM 2.442200p00 GHz
-0 Temp—2 T BT
0[07 dBm
2.446300p00 GHz
| 10 or
W30 R vy A/ SNAIMAAAGAIA IR AN |

Center 2.442 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:25:00
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 6.09 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.463000000 GHz
20 ndB [T1] 6[00 dB
BW  4.100000000 MHz
10 1 Temp 1/ [T1 ndB]
S ol63 dBmscl
2462200000 GHz
o Temp 2 [Tt ndB]
-0l01 dBm
. 2.466300000 GHz|
=20 Auuvljlj \\‘m

Center 2.462 GHz

Date: 1.AUG.2006 11:31:56

5 MHz/

Span 50 MHz

73 (112)

FCC Part 15C Compliance Test Report
| Template Version 7.0

\\satccO1lnmp\tcc_salo\Projects\RM-156\EMC\Results\FCC\Cph_FCC_0631_01.doc

Copyright © TCC Nokia

TCC Nokia Copenhagen Laboratory
Frederikskaj

1790 COPENHAGEN V

DENMARK

Tel. +45 33 292929

Fax. +45 33 292934



TCC

Nokia

FINAS

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

11.2.2 DSSS mode, QPSK modulation, 2 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZz] Result
1/2412 9800 Passed
712442 9800 Passed
11/2462 9800 Passed

Channel 1/ 2412 MHz

®

Ref 20 dBm

“RBW 300 kHz
“VBW 300 kHz
Att 50 dB “SWT 150 ms

Marker 1 [T1 ]

7.15 dBm
2.411300000 GHz

ndB [T1] 6[0o dB

BW
Temp.

4.900000000 MHz
1 [T1 ndB}

1116 dBm|SC

M)

.407000000 GHz

o
A

Temp

T BT
1|35 dBm
.411900000 GHz

N

/ \

i SR RATA O]

10]

--70.

-80

Center 2.412 GHz

5 MHz/

Date: 1.AUG.2006 11:33:42

Span 50 MHz

Channel 7 / 2442 MHz

®

“RBW 300 kHz
“VBW 300 kHz

Marker 1 [T1 ]

6.83 dBm

Ref 20 dBm Att 50 dB “SWT 150 ms 2.441300000 GHz
20 ndB (111 6[00 dB
BW  4.900000000 MHz

10 2 Temp 1 [T1 ndf]

[ PK] 0l95 dBm|scL
= X 2437000000 GHz
O Temp T TdBT

1107 dBm
2.441900p00 GHz
-10 TOF
AR AR AN A S~ frp A
-30
swq{ 100 pf 10
[-40.
-—50-
-60
~70
-80
Center 2.442 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:34:57
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Channel 11 /2462 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 6.43 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.461300000 GHz
20 ndB [T1] 6loo dB
BW  4.900000000 MHz
10 1 Temp 1 [T1 ndB]
0|55 dBm|scL
M
2457000000 GHz
TEW]
M=l o Temp | ESmelc) |
ol82 dBm
2461900000 GHz
L _10. TDF
ML\/\WMMMAW\;/ AR

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 11:36:41

11.2.3 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result

1/2412 10300 Passed

712442 10300 Passed

11/ 2462 10300 Passed
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Channel 1 /2412 MHz

- 10.
ARG mﬂth»"\rﬂ-l\)\r\/\,v/

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 7.83 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.411600000 GHz
20 ndB [T1] 6l 00 dB
BW 10.300000000 MHz
10 Temp 1 [T1 ndBR}
2l 04 dBm|sct
;}"MWF 2406900000 GHz
O Temp T TdBT
/ \ 2[07 dBm
2.417200000 GHz
TDF

NN
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Date: 1.AUG.2006 11:38:44

Span 50 MHz

Channel 7 / 2442 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 7.50 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.442600000 GHz
20 ndé [T11 6L00 dB
BW 10.300000000 MHz
10 1 Temp 1/ [T1 ndB]
1173 dBm |scL
T K"’j\\‘TZ
¥ 2.436900p00 GHz
Femp—2 T BT
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-—10- / \ TDF
BV e e e e i S R AR AT AR AT AT~
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Channel 11 /2462 MHz

Ref 20 dBm

“RBW 300 kHz
“VBW 300 kHz
Att 50 dB “SWT 150 ms

Marker 1 [T1 ]
7.44 dBm
2.462600000 GHz

1

ndB [T1] 6l 00 dB
BW 10.300000000 MHz
Temp 1 [T1 ndB}

X
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2.456900000 GHz

10
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\
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o

/
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5 MHz/

Date: 1.AUG.2006 11:41:55

Span 50 MHz

11.2.4 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result
1/2412 10300 Passed
7] 2442 10300 Passed
11/ 2462 11200 Passed
Channel 1 /2412 MHz
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 8.07 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.413500000 GHz
20 ndB [T1] 6/00 dB
BW 10/.300000000 MHz
L 10 1 Temp 1 [T1 ndR}
=1, o e S
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RO sttt iond
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40
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Channel 7 / 2442 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 7.74 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.443800000 GHz
20 ndé [T11 6loo a8
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11.2.5 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZz] Result
1/2412 16500 Passed
7| 2442 16500 Passed
11/ 2462 16500 Passed
Channel 1 /2412 MHz
&® Vw300 btz sl gan
20 ndB [T:;] 6/00 dB
Senol raoaby
1'::' o W "“Wi Temp 2-‘:??822 20 o
- N\

--70.

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 11:49:08

Channel 7 / 2442 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.92 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.446200000 GHz
20 ndB [T1] 6[00 dB
BW 16.500000000 MHz
L10 Temp 1 [T1 ndR}
[ PK 1 -2[88 dBmscl
> 2.433800p00 GHz
=0 |, ratnnanarr | aeanJi
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Date: 1.AUG.2006 10:24:50
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Channel 11 /2462 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz 2.61 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.466200000 GHz
20 ndB [T1] 6loo dB

BW 16.500000000 MHz
Temp 1 [T1 ndR}

TLaas s AW

-2[43 dBmsc
2453800000 GHz

@

10

i Temp ETT BT
K -3.60 dBm

-470300000 GHz
T

N

-

Center 2.462 GHz

Date: 1.AUG.2006 10:27:

5 MHz/

01

Span 50 MHz

11.2.6 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result
1/2412 16600 Passed
712442 16600 Passed
11/ 2462 16600 Passed

Channel 1/ 2412 MHz

Ref 20 dBm

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 3.35 dBm
Att 50 dB “SWT 150 ms 2.409700000 GHz

ndB [T1] 6l 00 dB
BW 16.600000000 MHz
Temp 1 FT1 ndB}

-3135 dBm|SGL

2.403700p00 GHz
/T2

-30

Temp 2 LTt TdBY
-2[26 dBm
2.420300000 GHz

TOF

Center 2.412 GHz
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Date: 1.AUG.2006 10:29:22

Span 50 MHz
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Channel 7 / 2442 MHz

® “RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz 2.49 dBm

Ref 20 dBm Att 50 dB “SWT 150 ms 2.436600000 GHz

20 ndB [T1] 6[00 dB

BW 16.600000000 MHz
L 10 Temp 1 [T1 ndR} A
-3[37 dBmscL

L _PK ¥ 2433700000 GHz

LEW XA pAN] ] oin - N

i Temp—2 £ TdB
-3/06 dBm
2.450300000 GHz

|10 TDF

oL L] N

Center 2.442 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 10:31:28

Channel 11/ 2462 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.84 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.459700000 GHz
20 ndB [T1] 6loo dB
BW 16.600000000 MHz
10 Temp 1/ [T1 ndB]
[ PK] 1 -3/ 21 dBm|scL
. 2453700000 GHz
1EW| nAyJU“ﬂ.I"\-\ Ao
Temp—2— T TRt
-2[86 dBm
2470300000 GHz
-—10- / TDF
Wl \'u N
AR it

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 10:34:31

11.2.7 OFDM mode, QPSK modulation, 12 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result

1/2412 16600 Passed

712442 16700 Passed

11 /2462 16600 Passed
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Channel 1 /2412 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz 3.05 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.410000000 GHz
20 ndB [T1] 6l 00 dB
BW 16.600000000 MHz
L 10 Temp 1 [T1 ndR} A
-3/04 dBm|scL

2.403700000 GHz

Temp [T BT

-2165 dBm
2.420300000 GHz

T
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® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.13 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.445400000 GHz
20 ndB [T1] 6loo dB
BW 16.700000000 MHz
10 Temp 1/ [T1 ndB} A
-4182 dBm|scL
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Channel 11 /2462 MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz 2.70 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.460000000 GHz
20 ndB [T1] 6l 00 dB

BW 16.600000000 MHz
Temp 1 [T1 ndBR}

-3 I\A/\I\,J-Kl\ AN LAN T

-3132 dBm|SGL
2.453700000 GHz

10

Temp 2 Tt TdBY

-3L01 dBm
2.470300000 GHz

o

Center 2.462 GHz

Date: 1.AUG.2006 10:39:

5 MHz/

40

Span 50 MHz

11.2.8 OFDM mode, QPSK modulation, 18 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result
1/2412 16600 Passed
712442 16600 Passed
11/ 2462 16600 Passed

Channel 1/ 2412 MHz

Date: 1.AUG.2006 10:41:26

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.90 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.416700000 GHz
20 ndB [T1] 6[00 dB
BW 16.600000000 MHz
L10 Temp 1 [T1 ndR}
1 PK] 1 -3[10 dBm|SGL
T RSN EOWNY. | N 2.403700p00 GHz
O Temp T BT
-2[62 dBm
2420300000 GHz
-10 TOF
kR Qh Mo, ;MWW/V
-30
SWH 100 pf 10|
-—40.
-—50-
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-70
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
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Channel 7 / 2442 MHz

®

“RBW 300 kHz
“VBW 300 kHz

Marker 1 [T1 ]
2.89 dBm

Ref 20 dBm Att 50 dB “SWT 150 ms 2.444000000 GHz
20 ndB [T1] 6[00 dB
BW 16.600000000 MHz
Temp 1 [T1 ndB]}
1 -3[76 dBm scl
A A 2433700000 GHz
WANEVVIY, VN I _T:
¥ Temp—2—ETT BT
-2[81 dBm
2450300000 GHz
| _10. ToE
o 4»JANM i
-30
SWH 100 pf 10|
-—50-
-—60-
~70
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Center 2.442 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 10:49:07
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.84 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.464000000 GHz
20 ndB [T1] 6[00 dB
BW 16.600000000 MHz
10 Temp 1 [T1 ndB]
S 1 -3/ 59 dBm st
2453700000 GHz
o W2~ Temp 2 [T1 ndB]
-3[13 dBm
2.470300000 GHz|
20, 1pt’] \\mm.| -
-—30-
SWH 100 pf 10p

Center 2.462 GHz

5 MHz/

Date: 1.AUG.2006 10:50:46

Span 50 MHz

11.2.9 OFDM mode, 16QAM modulation, 24 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result

1/2412 16600 Passed

712442 16600 Passed

11 /2462 16600 Passed
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Channel 1 /2412 MHz

Ref 20 dBm

Att 50 dB

“RBW 300 kHz

“VBW 300 kHz
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2

Marker 1 [T1 ]
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-414800000
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dBm || SGL
GHz

X Temp

N

T BT
-1169

.420300p00

dBm
GHz

10

10|

Mo

Center 2.412 GHz

Date: 1.AUG.2006 10:52:40

5 MHz/

Span 50 MHz

Channel 7 / 2442 MHz

®

Ref 20 dBm

Att 50 dB

“RBW 300 kHz

“VBW 300 kHz

“SWT 1

50 ms

2.

Marker 1 [T1 ]

2.49
437400000

dBm
GHz

20

1 PK]

1

Temp

1

2.

2]

N

ndB [T1] 6l oo
BW 16.

600000000
[T1 ndB}
-2|63
433700000
[T1 ndB]
-2[13

-450300000

dB
MHz

dBm | S¢
GHz

dBm
GHz

N

Center 2.442 GHz

Date: 1.AUG.2006 10:54:53

5 MHz/

Span 50 MHz
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Channel 11 /2462 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.69 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.464800000 GHz
20 ndB [T1] 6[00 dB

BW 16.600000000 MHz
Temp 1 [T1 ndB}
1 -3L08 dBm scl
2453700000 GHz
Temp—2—ETT BT
-2[65 dBm
2.470300000 GHz|

4
| —f
q

7

»:MWM Py

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 10:56:28

11.2.10 OFDM mode, 16QAM modulation, 36 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result
1/2412 16700 Passed
712442 16700 Passed
11/ 2462 16700 Passed

Channel 1/ 2412 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 3.32 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.415300000 GHz
20 ndB [T1] 6/00 dB
BW 16.700000000 MHz
-10. Temp 1 FT1 ndB}
-2150 dBm|SGL
5 sl 2 soroohe0 oi
-3L00 dBm
2.420400000 GHz
-10 TDF
JQQMUAhdliﬂJkﬁhkﬂayfﬁ s
-30
SWH 100 pf 10|
-—40.
--50-
-60
~70
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 10:58:20
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Channel 7 / 2442 MHz

Ref 20 dBm ATt

“RBW 300 kHz Marker 1

“VBW 300 kHz

1
2.69 dBm

50 dB “SWT 150 ms 2.464800000 GHz

ndB (111

600 dB

BW 16.600000000 MHz
Temp 1 [T1 ndBR}

2.453700000 GHz

-3L08 dBm|SGL

| —f

Temp 2 Tt TdBY

-2165 dBm

- .

2.470300000 GHz
o

LR

Center 2.462 GHz

Date: 1.AUG.2006 10:56:28

5 MHz/

Span 50 MHz

Channel 11/ 2462 MHz

®

1 PK]

1

N

2.453700p00 GHz
“’"Viz Temp 2 [T1 ndB]

-470400000 GHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.71 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.465000000 GHz
20 ndB [T1] 6l00 dB
BW 16.700000000 MHz
10 Temp 1 [T1 ndB}
-3[11 dBm|SCL

-3.55 dBm

N

Center 2.462 GHz

Date: 1.AUG.2006 11:01:28

5 MHz/

Span 50 MHz

11.2.11 OFDM mode, 64QAM modulation, 48 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result

1/2412 16700 Passed

712442 16700 Passed

11 /2462 16600 Passed
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Channel 1 /2412 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.11 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.416500000 GHz
20 ndB [T1] 6l 00 dB
BW 16.700000000 MHz
L0 Temp 1. [T1 ndR}
-3L09 dBm scl
B X 2403700000 GHz
V1 EV IS EPUNVNOVIEN [PV | ST N
> Temp—2ETTTRT
-4154 dBm
2420400000 GHz
| _10. Tor
<At Ao \MW%NM
-30
SWH 100 pf 10|
-—50-
-—60-
~70
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:03:12
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 1.49 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.444300000 GHz
20 ndB [T1] 6loo dB
BW 16.700000000 MHz
10 Temp 1/ [T1 ndB]
S -3[27 dBmscl
; 2433700000 GHz
J ["'K'W 5 Temp 2 [T1 ndB]
-4191 dBm
. 2.450400000 GHz|
T I \\“ - IS
-—30-
SWH 100 pf 10p
-40
-50
-—70-
-80
Center 2.442 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:04:27
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Channel 11 /2462 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 1.89 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.460100000 GHz
20 ndB [T1] 6[00 dB

BW 16.600000000 MHz
Temp 1| FT1 ndB}
-3160 dBm |SCL
2.453700000 GHz
"N Aot

“ ¥ g2 —Temp—2—ETTTdBT
-2[78 dBm
2.470300000 GHz
B \\“‘W Tn

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 1.AUG.2006 11:05:35

11.2.12 OFDM mode, 64QAM modulation, 54 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHZ] Result
1/2412 16600 Passed
712442 16600 Passed
11/2462 16600 Passed
Channel 1 /2412 MHz
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.88 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.412600000 GHz
20 ndB [T1] 6/00 dB
BW 16.600000000 MHz
-10. Temp 1 FT1 ndB}
1 PK] 1 -2161 dBm|SGL
s |, it A2 gy 2105700000 2
-2[{77 dBm
420300000 GHz
10 o
MWW""” AR AN
-30
SWH 100 pf 10|
-—40.
--50-
-60
~70
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 1.AUG.2006 11:07:36
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Channel 7 / 2442 MHz

®

Date:

“RBW 300 kHz

Marker 1 [T1 ]

“VBW 300 kHz 2.10 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.442500000 GHz
20 ndB [T1] 6[00 dB
BW 16.600000000 MHz
o remp. 1| £T1_ndk]
1 -3126 dBm|SCL
wa 2.433700000 GHz
0. T Agra A YV N remp Fredpt
-3} 04 dBm
2.450300000 GHz
| _10. TOF

10|

Center 2.442 GHz

1.AUG.2006 11:08:46

5 MHz/

Span 50 MHz

Channel 11/ 2462 MHz

1

®

PK]

Ref 20 dBm

Att 50 dB

“RBW 300 kHz

“VBW 300 kHz

“SWT 150 ms

Marker 1 [T1 ]

2.11

2.462500000

dBm
GHz

1

ndB [T1]

6(00

BW 16.600000000
Temp 1 [T1 ndB]

-3f22

2453700000
Temp 2 [T1 ndB]

-3}37

2.470300000

dB

MHz

GHz

dBm
GHz

Center 2.462 GHz

Date: 1.AUG.2006 11:10:25

5 MHz/

Span 50 MHz

dBm s
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12. Power spectral density
(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number RM-156 dut 29056
Accessories with DUT numbers | HS-23 dut 29063
Operation Voltage [V] / [HZ] 3.7V DC

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 24.7/46.5

Air Pressure [mBar] 1004.9

Date of measurements 01-08-2006
Measured by Jan Engelbrechtsen

12.1. Test method and limit
The measurement is made according to FCC rules part 15.247 and IC standard RSS-210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<8
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12.2. WLAN test results

12.2.1 DSSS mode, BPSK modulation, 1 Mbps data rate

Channel / fc [MHz] |P [dBm] Result
1/2412 -13.42 Passed
712442 -14.16 Passed
11/ 2462 -13.96 Passed
Channel 1 /2412 MHz
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -13.42 dBm

10

C_es:ter 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 13:02:33
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Channel 7 / 2442 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -14.16 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441313000 GHz
20
L10
SGL
Lo
— TOF
-30
SWA 1 pf i
-—50-
-—60-
~70
-80
Center 2.442 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 13:14:26

Channel 11/ 2462 MHz

® “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -13.96 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.462711000 GHz
20
10
o
[1 PK|
TEW|
L-10. o
} }
-30
SWH 1 pf IS
-40
-—70-
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 13:26:47

12.2.2 DSSS mode, QPSK modulation, 2 Mbps data rate

Channel / fc [MHz] |P [dBm] Result

1/2412 -9 Passed

712442 -9.78 Passed

11/2462 -9.48 Passed
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Channel 1 /2412 MHz

® “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -9.00 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.412705000 GHz
20
L10
o
[1 PK|
1
Y TDF
SWH 1 pf i
-40
-—60-
-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 13:39:12
® “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -9.78 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.442702000 GHz
20
10
o
[1 PK|
1
L A A

Oﬂ”‘u WE M g ]
“wH |

of 1%Pﬂr%ﬁ\h1ﬂﬂJ

Center 2.442 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 13:49:51
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Channel 11 /2462 MHz

“RBW 3 kHz
“VBW 10 kHz

Marker 1 [T1 ]

-9.48 dBm

g

Date: 1.AUG.2006 14:00:54

Ref 20 dBm Att 50 dB “SWT 500 s 2.462702000 GHz

20

10,
1
A 4

SWH 1 pf L

--50.

--60.

-70

-80

Center 2.462 GHz 150 kHz/

Span 1.5 MHz

12.2.3 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel / fc [MHz] |P [dBm] Result
1/2412 -9.46 Passed
7] 2442 -9.48 Passed
11/ 2462 -9.54 Passed
Channel 1 /2412 MHz
@ Sow g0z T e

)

7B

TOF

Date: 1.AUG.2006 14:12:02

Ref 20 dBm Att 50 dB “SWT 500 s 2.412423000 GHz
20

10,

1

-10

-30

SWH 1 pf L

--50.

-60

-70

-80
Center 2.412 GHz 150 kHz/

Span 1.5 MHz
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Channel 7 / 2442 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -9.48 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.442420000 GHz
20
L10
SGL
Lo
1
L-10 4 TOF

I

Center 2.442 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 14:21:48

Channel 11/ 2462 MHz

@ “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -9.54 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.462420000 GHz
20
10
o
1 PK]
o

i

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 14:31:55

12.2.4 DSSS mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] |P [dBm] Result

1/2412 -8.42 Passed

7] 2442 -8.85 Passed

11/ 2462 -8.87 Passed
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Channel 1 /2412 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -8.42 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.411334000 GHz
20
SGL
1
| 10T + TOF
-30
SWA 1 pf i
-—50-
-—60-
~70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 14:43:01
® “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -8.85 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441331000 GHz
20
10 LA]
sl
0
1
L Y TDF
L M
| 30. \ i
SWH 1 pf i
-40
-50
-—70-
-80
Center 2.442 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 14:53:00
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Channel 11 /2462 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -8.87 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.461331000 GHz
20
L10
sel
L PH]
[VIEVI Y
1
L-10Y TOF
-30
SWH 1 pf i
-—50-
-—60-
~70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 15:03:32

12.2.5 OFDM mode, BPSK modulation, 6 Mbps data rate

Ref 20 dBm Att 50 dB

“SWT 500 s

Channel / fc [MHz] |P [dBm] Result
1/2412 -17.29 Passed
7] 2442 -17.79 Passed
11/ 2462 -17.83 Passed
Channel 1 /2412 MHz

@ Sow goz T e e

2.412618000 GHz

)

7B

TOF

Center 2.412 GHz 150 kHz/

Date: 1.AUG.2006 15:14:40

Span 1.5 MHz
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Channel 7 / 2442 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -17.79 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441361000 GHz
20
L10
SGL
Lo
| _10. Tor
1
” M
SWH 1 pf i
-—50-
-—60-
~70
-80
Center 2.442 GHz 150 kHz/ Span 1.5 MHz
Date: 1.AUG.2006 15:24:54

Channel 11/ 2462 MHz

@ “RBW 3 KHz Marker 1 [T1 1

“VBW 10 kHz -17.83 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.461361000 GHz
20
10

sol
1 PK]
0
- TOF
1
R, ot KT A,
AP A ‘w rﬂy\N v "W""v T
URT TP
[ AN A “"
SWH 1 pf i

-40
-50
-—70-
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 15:34:48

12.2.6 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] |P [dBm] Result

1/2412 -17.50 Passed

712442 -17.62 Passed

11 /2462 -17.66 Passed
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Channel 1 /2412 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -17.50 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.411388000 GHz
20
L10
sel
1 PK]
VIEW] o
| _10. ToE

WWMMW FRLRRG gt

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 15:48:12

Channel 7 / 2442 MHz

@ “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -17.62 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441385000 GHz
20
10
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1 PK]
o
L1 TDF
1
WV“‘I bt P N"AW v
-30. %(jl“mmM
LRI X
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-a0
-50
L-70
-80
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Channel 11 /2462 MHz

Ref 20 dBm

Att 50 dB

“RBW 3 kHz
“VBW 10 kHz
“SWT 500 s

Marker 1 [T1 ]
-17.66 dBm
2.461385000 GHz

g

Center 2.462 GHz

Date: 1.AUG.2006 16:08:45

150 kHz/ Span 1.5 MHz

12.2.7 OFDM mode, QPSK modulation, 12 Mbps data rate

Channel / fc [MHz] |P [dBm] Result
1/2412 -16.07 Passed
7] 2442 -16.47 Passed
11/ 2462 -16.46 Passed

Channel 1/ 2412 MHz

Ref 20 dBm

Att 50 dB

“RBW 3 kHz
“VBW 10 kHz
“SWT 500 s

Marker 1 [T1 ]
-16.07 dBm
2.411709000 GHz

)

7B

TOF

T e

Center 2.412 GHz

Date: 1.AUG.2006 16:18:43

150 kHz/ Span 1.5 MHz
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Channel 7 / 2442 MHz

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -16.47 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441706000 GHz
20
L10
sel
Lo

TOF

Center 2.442 GHz 150 kHz/ Span 1.5 MHz

Date: 1.AUG.2006 16:28:25

Channel 11/ 2462 MHz

@ “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -16.46 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.461706000 GHz
20

10

1 PK]

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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12.2.8 OFDM mode, QPSK modulation, 18 Mbps data rate

Channel / fc [MHz] |P [dBm] Result

1/2412 -16.28 Passed

712442 -16.93 Passed

11/ 2462 -16.94 Passed
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12.2.9 OFDM mode, 16QAM modulation, 24 Mbps data rate
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1/2412 -14.49 Passed
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11/ 2462 -14.86 Passed
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12.2.10 OFDM mode, 16QAM modulation, 36 Mbps data rate
Channel / fc [MHz] |P [dBm] Result
1/2412 -15.04 Passed
712442 -15.74 Passed
11/ 2462 -15.62 Passed
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12.2.11 OFDM mode, 64QAM modulation, 48 Mbps data rate

Channel / fc [MHz] |P [dBm] Result
1/2412 -16.3 Passed
7] 2442 -16.89 Passed
11/ 2462 -16.85 Passed
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12.2.12 OFDM mode, 64QAM modulation, 54 Mbps data rate

Channel / fc [MHz] |P [dBm] Result

1/2412 -15.61 Passed

7 /2442 -16.46 Passed

11/2462 -16.47 Passed
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13. Test Equipment

13.1. Conducted measurements

Eqg. No Equipment Type Manufacturer Used in

13037 Power Supply 0-15V 10A EA3012 LP Instruments 15B,15C

13513 Pulse Limiter 9KHz-30MHz ESH3Z72 Rohde&Schwarz 15B,15C

13666 EMI Test Reciever 9KHz-2,5GHz | ESPC Rohde&Schwarz 15B,15C

13935 Two Lines Artificial Mains ESH3-Z5 Rohde&Schwarz 15B,15C
Network

16995 Directional Coupler 20dB 0,5-2,0 | 1538RA-20 Weinschel 15B,15C
GHz SMA Conn.

18772 Shielded Chamber RFD-100 ETS-Lindgren 15B,15C

19171 Universal Radio Communication CMU200 Rohde&Schwarz 15B,15C
Tester

11386 System DC Power Supply HP6632A Hewlett Packard 22.24

11487 Network analyzer 300KHz- HP8753A Hewlett Packard 22.24
3,0GHz

11584 Spectrum analyzer 50Hz- HP8561B Hewlett Packard 22.24
6,5GHz

13134 Tracking generator HP85645A Hewlett Packard 22.24

13302 Spectrum Analyzer 9KHz- HP8596E Hewlett Packard 22.24
12.8GHz

13371 Temperature Chamber S-1,2C Thermotron 22.24

13524 Digital Radiocomm. Tester CMD55 Rohde&Schwarz 22.24

14807 S - Parameter Test Set 300KHz- | HP85047A Hewlett Packard 22.24
6GHz

15859 Digital Radio Communication 4201S Wavetek 22.24
Test Set

17277 Multimeter Digital 6 1/2 Digit AT34401A Agilent Technologies | 22.24

17796 Radio Communication Test Set 4400M Wavetek 22.24

19374 Resonant Dipole Antenna - NMP Cph 22.24
850MHz SMA m Conn.

19375 Resonant Dipole Antenna - NMP Cph 22.24
1900MHz SMA m Conn.

13037 Power Supply 0-15V 10A EA3012 LP Instruments 15B,15C

13.2. Radiated measurements

Eq. No Equipment Type Manufacturer Used in

14020 Programmable Relay Switching - Pickering 15B,15C,22,24
System

18792 Multi Device Controller 2090 ETS-EMCO 15B,15C,22,24

13829 Turntable Controller 4630-100 Comtest 15B,15C,22,24

14963 RF Preamplifier 100MHz-4GHz AFS3-00100400 Miteg/NMP Cph 15B,15C,22,24
(Metal Chassis)

13668 BiLog Antenna 30-2000MHz BiLog-CBL6112A Chase 15B,15C,22,24

18861 EMI Test Receiver 20Hz- ESI Rohde&Schwarz 15B,15C,22,24
26,5GHz

12679 Dual Log Periodic Antenna 1-18 HLO025 Rohde&Schwarz 15B,15C,22,24
GHz

18860 Ultra Broadband Antenna HL562 Rohde&Schwarz 15B,15C,22,24
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Eqg. No Equipment Type Manufacturer Used in
Ultralog 30-3000MHz

18773 Shielded Chamber RFD-100 ETS-Lindgren 15B,15C,22,24

18774 Shielded Chamber RFSD-F/A-100 ETS-Lindgren 15B,15C,22,24

18324 High Pass Filter 3GHz SMA f WHJS3000-10SS Wainwright 15B,15C,22,24
Conn

14114 Highpass Filter 1000MHz- WHK1000-12SS Wainwright 15B,15C,22,24
4500MHz

13918 Highpass Filter 2000-4000MHz WHKS2000-10SS Wainwright 15B,15C,22,24
500HM SMA Conn Instruments

13937 Ultra Stable Notch Filter WRCA902.4-0.2/40-6SS | Wainwright 15B,15C,22,24
902,4MHz Instruments

13936 Ultra Stable Notch Filter WRCD1747.5-0.2/40- Wainwright 15B,15C,22,24
1747,5MHz 10SS Instruments

13917 Highpass Filter 1000-3000MHz WHKS1000-10SS Wainwright 15B,15C,22,24
500HM SMA Conn Instruments

14188 Ultra Stable Notch Filter WRCA902.4-0.2/40-6SS | Wainwright 15B,15C,22,24
902,4MHz

14187 Ultra Stable Notch Filter WRCD1747.5-0.2/40- Wainwright 15B,15C,22,24
1747,5MHz 10SS

16633 Ultra Stable Notch Filter WRCD1880.0-0.2/40- Wainwright 15B,15C,22,24
1880,0MHz 10SS

18323 Band reject filter 1947-1953MHz | WRCG1947/1953- Wainwright 15B,15C,22,24
40dB 1940/1960-40/6SS

15190 Infra Red Remote Control Unit 4630 Emco 22,24,15B,15C

14993 EMI Test Receiver 9KHz- ESCS30 Rohde&Schwarz 22,24,15B,15C
2750MHz

15191 Turntable Contoller Unit G-800SDX YAESU 22,24,15B,15C

14900 Antenna Controller HD100 HD GmbH 22,24,15B,15C
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